ASSEMBLY INSTRUCTION

SKU CODE: (BW00050) PAGE 1 OF 13

IMPORTANT NOTE

1.PLACE ALL PARTS ON A CLEAN AND SMOOTH SURFACE SUCH AS A RUG OR CARPET
TO AVOID THE PARTS FROM BEING SCRATCHED

2.BEFORE YOU BEGIN, KINDLY FOLLOW THE ASSEMBLY INSTRUCTIONS STEP BY STEP
3.D0 NOT TIGHTEN ALL SCREWS AND BOLTS UNTIL THE BED IS FULLY SET-UP




NOILONYULSNI ATEINISSY

€l 40 ¢ 3OVvd




ASSEMBLY INSTRUCTION

PAGE 3 OF 13

PART LIST (Bw00050)

1 2
7
&
Slats-8pcs Support Side Rails-5pcs
4 3}
_\
Side Rail-1pc ; Side Rail-1pc Door Fram-1pc
N ) m M "0
N 0 D
Leg-1pc Legs-2pcs Leg-1pc
10

Support slat-1pc




ASSEMBLY INSTRUCTION PAGE 4 OF 13

HARDWARE LIST (BwW00050)

B C
O
Screws 1/4"x35 mm 31/4" x 13 mm @1/4" x 90 mm
10pcs Horizontal-Hole bolts 19pcs Hex-Head bolts 8pcs
E

Allen Key 1pc
_I_
M4 x 20mm Steel Bracket M4 x 30mm
Wood Screws 8pcs 2pcs Wood Screws 16pcs

(C—

Assembly Tools Required (Not Included)

@1/4" x 80 mm
Hex-Head bolts 11pcs




ASSEMBLY INSTRUCTION PAGE 5 OF 13

STEP 1:

Screws 1/4"x35 mm
6pcs




ASSEMBLY INSTRUCTION

PAGE 6 OF 13

STEP 2:

Screws 1/4"x35 mm
2pcs




ASSEMBLY INSTRUCTION

PAGE 7 OF 13

STEP 3:

Screws 1/4"x35 mm
2pcs




ASSEMBLY INSTRUCTION PAGE 8 OF 13

@1/4" x 13 mm @1/4" x 90 mm
Horizontal-Hole bolts 8pcs| Hex-Head bolts 8pcs




ASSEMBLY INSTRUCTION PAGE 9 OF 13

STEP 5:

\
\
\
\
\
\
\
\
\
\
N wf P
o

@1/4" x 13 mm @1/4" x 80 mm
Horizontal-Hole bolt 11pcs| Hex-Head bolt 11pcs




ASSEMBLY INSTRUCTION PAGE 10 OF 13

M3 x 15 mm
J Wood Screws 4pcs




ASSEMBLY INSTRUCTION PAGE 11 OF 13

STEP 7:

M3 x 15mm
Wood Screws 6pcs




ASSEMBLY INSTRUCTION PAGE 12 OF 13

M4 x 20 mm Steel Bracket
o Wood Screws 8pcs 2pcs




s0dg| sMaIoS POOA
ww og X vIN

6 d41S

NOILONYULISNI ATSINISSY

€L 40 €1 39Vvd




	AI_WF324323 Model (1)
	AI_WF324323 Model (1)
	AI_WF324323 Model (1)
	AI_WF324323 Model (1)
	AI_WF324323 Model (1)
	AI_WF324323 Model (1)
	AI_WF324323 Model (1)
	AI_WF324323 Model (1)
	AI_WF324323 Model (1)
	AI_WF324323 Model (1)
	AI_WF324323 Model (1)
	AI_WF324323 Model (1)
	AI_WF324323 Model (1)

